
THE UNITED REPUBLIC OF TANZANIA 
MINISTRY OF WATER AND IRRIGATION 

 
 
 

ENVIRONMENTAL IMPACT STATEMENT FOR THE 
PROPOSED CLIMATE RESILIENT WATER SUPPLY PROJECT IN 
BUSEGA, BARIADI AND ITILIMA DISTRICTS, SIMIYU REGION 
 
FINAL REPORT 
 

JANUARY 22 2017 
 

Location: Busega, Bariadi and Itilima Districts, Simiyu Region 

Proponent: Ministry of Water and Irrigation 
P.O. Box 9153, 
Dar es Salaam, Tanzania 
Tel: +255 22 2450836, Fax: +255 769 310271,  
E-mail: ps@maji.go.tz 

Consultant: Multiconsult ASA 
Nedre Skøyen vei 2, N-0276 Oslo, Norway 
Tel: +47 21585000, Fax: +47 21585001,  
E-mail: oslo@multiconsult.no 

in association with 

NORPLAN Tanzania Limited 
Plot 92, Warioba Street, Miikocheni, Kinondoni, P.O.Box 2820, Dar 
[...]
2.3 Overall Concept 
2.3.1 Project Phases and Options 
Water is planned to be abstracted from Lake Victoria and transferred to the above mentioned towns and 
villages via a long distance pipeline scheme. In case both phases of the project are implemented, the total 
length of the pipeline will be approx. 260-270 km and the total daily flow is estimated to 111,300 m3/day. 

According to the draft feasibility study (GKW Consult 2015), taking into account the variations in the routing 
of the transmission pipelines and the development of the project in phases, the following alternatives were 
studied: 



MINISTRY OF WATER AND IRRIGATION 
Climate Resilient Water Supply Project in Busega, Bariadi and Itilima Districts  
Final ESIA Report            January 22, 2017  |  PAGE 5 

 
 

 
 

Table 1: Options considered for the Simiyu Water Supply Project. 

Option   Description   
1 Supply of Busega, Bariadi and Itilima in a first stage via pumping and gravity main; in a second 

stage: laying of a second pipe in parallel (70 km) and extension of transmission main to Maswa 
and to Meatu via Itilima branch 

2  Supply of Busega, Bariadi and Itilima in a first stage via pumping and gravity main; in a second 
stage: laying of a second pipe in parallel (70 km) and extension of transmission main to Maswa 
and further to Meatu via Maswa branch 

3  Supply of Busega, Bariadi and Itilima in a first stage via pumping and gravity main; in a possible 
second stage: laying of a second pipe in parallel (32 km) and supply of Maswa and Meatu 
through local surface and groundwater resources    

Engineering and financial analyses were prepared for the above mentioned options, and it was concluded 
that Option 2 should be eliminated and a phased approach should be implemented for the project as 
follows:  

• In Phase 1, treated potable water will be supplied up to Busega, Bariadi and Lagaganbilili, and water 
supply to livestock is excluded. The total length of the water main for Phase 1 is 135 km. 

• Phase 2 will commence following the completion of Phase 1 which will take approx. 3 years. It 
provides for an extension of the water supply to Meatu and to Maswa. Based on the results of 
further investigations regarding the availability of local water resources in the southern districts, 
either an extension of the transmission main up to 325 km (Option 1) or the 
construction/rehabilitation of boreholes and dams will be implemented (Option 3).     

It should be noted that Phase 1 is viable without Phase 2 but not vice versa. The layout and geographical 
coverage of the two project phases are shown in Figure 1 and Figure 2. Note that the exact location of the 
command reservoir has not yet been decided (see Figure 26). 

2.3.2 Wayleave Requirements and Routing of Water Mains 
The main water pipelines are planned to be routed along the main roads and within the existing road 
reserve. For national (trunk) and regional roads, the width of the road reserve is 60 m (i.e. 30 m on each 
side of the centre line), which is an expansion of the former road reserve width (50 m). TANROADS is 
currently in the process to secure the expanded portion (i.e. from 22.5 m to 30 m from the centre line) 
including relocation of structures and payment of compensations to affected property owners. 

The standard wayleave requirement for water mains in Tanzania is 10 m (i.e. 5 m on each side of the centre 
line). The pipelines are planned to be located at the boundary of the road reserve, i.e. along a 10 w wide 
corridor at 20-30 m distance from the centre line of the roads. It should be noted, however, that permission 
has not yet been granted by TANROADS, but MoWI will make the necessary arrangements and negotiate 
the conditions for obtaining the required right-of-way from TANROADS. The written correspondence 
between MoWI and TANROADS is enclosed in Appendix 17.   



MINISTRY OF WATER AND IRRIGATION 
Climate Resilient Water Supply Project in Busega, Bariadi and Itilima Districts  
Final ESIA Report            January 22, 2017  |  PAGE 6 

 
 

 
 

 
 

Figure 1: Routing of water main for Phase 1. 
 



MINISTRY OF WATER AND IRRIGATION 
Climate Resilient Water Supply Project in Busega, Bariadi and Itilima Districts  
Final ESIA Report            January 22, 2017  |  PAGE 7 

 
 

 
 

 
 

Figure 2: Routing of water main for Phase 2 (Option 1). 
 



MINISTRY OF WATER AND IRRIGATION 
Climate Resilient Water Supply Project in Busega, Bariadi and Itilima Districts  
Final ESIA Report            January 22, 2017  |  PAGE 8 

 
 

 
 

2.4 Detailed Description of Phase 1 
The technical description presented below is based on the feasibility study (GKW Consult 2016a) and 
supplementary documentation (GKW Consult 2016b, 2016c).  
 
According to GKW (2016a), Phase 1 of the project includes the following components: 
 

1) Lake Victoria water intake with raw water pumping station 

2) Raw water main  

3) Water treatment plant  

4) Pumping stations and pumping main to command reservoir 

5) Main command reservoir 

6) Gravity main for supply to Bariadi  

7) Main for supply to Lagangabilili 

8) Secondary system to supply villages within the corridor 

 
2.4.1 Lake Water Intake at Bukabile 
The planned intake point at Bukabile will be located at a distance of 175 m from the shore line (1,140 masl.), 
with a total water depth of about 4 m and an extraction at 3 m depth. The water abstraction amounts to 
19,000 m3/day. The raw water pumping station will either be constructed in form of submergible pumps in 
the lake or in form of a pumping station onshore. The intake point will be reached by an underwater pipe, 
a gabion dam, a bridge/landing stage, or a combination of these, depending on costs and ground conditions 
(to be confirmed in detailed design phase). Example drawings of intake structures are enclosed in Appendix 
22 (one drawing of an onshore intake pumping station and two drawings of an intake that is constructed 
from gabions). 

The MoWI design manual defines that intakes in lakes should preferably be 3-4 m below the water surface 
but at least 1 m above the lake bottom. In lakes with bilharzias risk, the intake point should be a minimum 
of 80 m from the shoreline with a connecting underwater pipe.  

2.4.2 Raw Water Main 
The connection to the treatment plant will be via an approx. 600 m long steel pipe, DN 800 mm. Possible 
up lift of the underwater pipe when empty should be prevented by anchoring. The underwater pipe should 
be flexible; either the pipe material itself or the joints should give the required flexibility. 

2.4.3 Water Treatment Plant 
The water treatment plant will be located at a distance of 400 – 500 m from the lake shore line. The needed 
area for the final phase (year 2035) is about 4 - 4.5 ha.   

The treatment plant at Bukabile will include installations for full standard water treatment comprising 
dosing, mixing, flocculation, sedimentation, filtering, disinfections with all necessary tools and equipment 
for optimal operation of the plant.   

Clarification Process  

The main objective of water treatment is to meet internationally accepted potable water quality standards. 
The design criteria and standards for the relevant components of the surface water treatment plant are 
based on the requirements to achieve WHO standards, as specified in the Design Criteria Report.   



MINISTRY OF WATER AND IRRIGATION 
Climate Resilient Water Supply Project in Busega, Bariadi and Itilima Districts  
Final ESIA Report            January 22, 2017  |  PAGE 9 

 
 

 
 

The recommended water treatment process for Bukabile Water Works shall comprise:  

• Coagulation by means of dosing of aluminium sulphate under high intensity mixing conditions  
• Flocculation under moderate intensity mixing conditions  
• Clarification of flocculated water by making use of sludge blanket type clarifier  
• Filtration of clarified water by making use of rapid gravity sand filters  
• Disinfection of filtered water by means of chlorine dosing  
• Final pH-adjustment by dosing of soda ash  

The two most important design criteria for the clarification process in water treatment are the hydraulic 
retention time and the hydraulic surface loading. Table 2 shows the common range for waterworks and the 
Consultant’s recommendations for the water treatment plant at Bukabile:  

Table 2: Design criteria for clarification process. 

Design Criteria Unit Common Range Recommendations for Bukabile 
Water Treatment Plant 

Hydraulic Retention 
Time  

min. 45 – 90 60 

Hydraulic Surface 
Loading  

   

Static Clarifier  m3/m2*h 0.8 – 1.2 1.0 
Sludge Blanket 
Type Clarifier  

m3/m2*h 1.2 – 2.0 1.5 

Lamellae Type 
Clarifier  

m3/m2*h 2.0 – 3.5 2.5 

Sludge Volume   %age of water flow 1.5 – 3.0 2.0 
   

The clarification process is one of the two sources for residual waste streams, resulting in settled sludge to 
be abstracted from the clarifiers. In order to estimate the volume of sludge produced, the above table also 
indicates the estimated specific sludge production as percentage of the treated water flow.   

Design Capacity  

It is suggested that the following figures are applied for the design of the water treatment plant:  

Recommended design capacity: 19,000 m³/d for Phase 1.  

Filtration Process  

The most relevant design criteria for the filtration process in water treatment are shown in Table 3, with 
the filtration rate being the most decisive design parameter of a new filtration plant.  

Rapid gravity sand filters are known as the most appropriate and cost effective solution to remove residual 
suspended solids (turbidity) out of clarified water.   

Furthermore, additional design criteria such as the characteristics and the height of the filter media as well 
as filter backwashing conditions are also given in Table 3.  

 

 

 



MINISTRY OF WATER AND IRRIGATION 
Climate Resilient Water Supply Project in Busega, Bariadi and Itilima Districts  
Final ESIA Report            January 22, 2017  |  PAGE 10 

 
 

 
 

Table 3: Design criteria for filtration process. 

Design Criteria Unit Common Range Recommendations for Bukabile 
Water Treatment Plant 

Filtration Rate  m³/m²*h  6 – 10  8.0  
Filter Media 
Characteristics  

      

Effective Grain Size  mm  0.8 – 1.2  1.0  
Uniformity 
Coefficient  

-  < 1.6  1.4  

Filter 
Characteristics  

      

Height of Filter 
Media  

m  1.0 – 1.5  1.2  

Water Level above 
Filter Media  

m  > 0.6  0.8  

Ratio Width : 
Length of Filter  

W : L  1 : 1.5 – 1 : 2.5   ~ 1 : 2.0  

Filter Backwashing        
Specific Water Flow 
(Air/Water)  

m³/m²*h  10 – 20  15  

Specific Water Flow 
(Water only)  

m³/m²*h  20 – 50  30  

Specific Air Flow 
(Air/Water)  

m3/m*h  40 – 70  50  

Backwash Water 
Volume   

% of water flow  2.0 – 5.0  3.0  

   

Besides the sludge abstracted from the clarifiers, the backwash water is the second main source of waste 
streams of conventional water treatment plants. The estimated percentage of backwash water if compared 
to the treated water flow is also given in Table 3.  

As for the clarification process described above, more detailed design criteria for individual plant 
components will be given in the design phase of the project.  

Chemical Dosing and Mixing for Coagulation/Flocculation and Disinfection  

The chemical dosing system comprises both the preparation and dosing of chemicals as well as the 
provision of appropriate mixing conditions for coagulation, flocculation and disinfection.  

Along Lake Victoria, the dosing of aluminium sulphate is mostly chosen as appropriate solution. It is the 
most cost-effective and readily available coagulation reagent, and will also be used for the water treatment 
at Bukabile waterworks.  

No additional flocculation reagent will be applied, and chlorine will be used further on as disinfection 
reagent.   

For efficient floc formation, two factors are most decisive: the correct dosing of the appropriate coagulation 
reagent and the optimum hydraulic mixing intensity.   

Coagulation – the creation of micro-flocs – requires quick, immediate high intensity mixing for only a short 
time period, whereas the subsequent flocculation – the agglomeration of micro-flocs to macro-flocs – 
requires moderate mixing and longer retention times.  



MINISTRY OF WATER AND IRRIGATION 
Climate Resilient Water Supply Project in Busega, Bariadi and Itilima Districts  
Final ESIA Report            January 22, 2017  |  PAGE 11 

 
 

 
 

Table 4 shows the main design criteria for chemical dosing and mixing, such as recommended dosing rates 
and optimum mixing conditions.   

Table 4: Design criteria for chemical dosing and mixing. 

Design Criteria Unit Common Range Recommendations for Bukabile 
Water Treatment Plant 

Coagulation        
Alum Dosing Rate  g/m³  20 – 80  40  
Hydraulic Retention Time  s  15 - 30  20  
Velocity Gradient  s-1  500 – 1,000  700  

Flocculation        
Hydraulic Retention Time  min.  15 – 30  20  
Velocity Gradient  s-1  20 – 50  30  
Disinfection        

Chlorine Dosing Rate  g/m³  1 – 4  2.5  
Chlorine Reaction Time  minutes  20 – 40  30     

Sludge Treatment including Sludge Drying Beds  

The two sources for waste streams in conventional water treatment are the sludge abstracted from the 
clarifiers and the backwash water generated during backwashing of the rapid gravity sand filters. In order 
to reuse the water, the installation of a water recycling plant, i.e. an appropriate sludge and backwash 
water treatment plant, is recommended. The drainage water will thus be returned to the head of the water 
treatment plant. The facilities will comprise:  

• Backwash water settling tank  
• Sludge drying beds for the sludge from the clarifier and the settled suspended solids generated in 

the backwash water settling tank  

Backwash water settling tank: The backwash water tank will be sized to take the volume of one filter 
backwashing cycle. The installation of two parallel settling tanks is suggested in order not to disturb the 
settling process of one filter backwash water charge by the discharge of a second charge.   

Sludge drying beds: The sludge drying beds shall ensure the drying of sludge obtained from the clarifiers as 
well as of the above mentioned sludge generated in the backwash water settling tanks. The drying beds will 
be placed next to the water treatment plant. An example drawing of a sludge drying bed is enclosed in 
Appendix 21. It is expected that around 30 sludge drying beds of 10 x 30 m are required. 

Table 5: Design criteria for sludge drying beds. 

Design Criteria Unit Value 
Specific Drying Bed Surface m2/1000 m3 RW 50    

Sludge disposal: The quantity of sludge will be in the range of 2-40 mg of dried sludge per litre of treated 
water (i.e. 0.04-0.8 tonnes/day for Phase 1), depending on the raw water quality. Its composition is mainly 
minerals and it is thus suitable for land application, for example as agricultural fertilizer or it can be reused 
as filling material in road construction, etc. However, testing will be carried out in order to detect heavy 
metals, pathogens, or other pollutants originating from the raw water, yet there is no indication at present 
that the raw water is contaminated. In case the dried sludge cannot be reused, it will be disposed of at an 
approved landfill.  



MINISTRY OF WATER AND IRRIGATION 
Climate Resilient Water Supply Project in Busega, Bariadi and Itilima Districts  
Final ESIA Report            January 22, 2017  |  PAGE 12 

 
 

 
 

 

Figure 3: Example drawing of water treatment plant. 
 



MINISTRY OF WATER AND IRRIGATION 
Climate Resilient Water Supply Project in Busega, Bariadi and Itilima Districts  
Final ESIA Report            January 22, 2017  |  PAGE 13 

 
 

 
 

2.4.4 Pumping Stations and Pumping Main to Command Reservoir 
In order to transfer the treated water from the water treatment plant to the main command reservoir, a 